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CPSILON

Spare Parts Catalogue
M105L - M125L/LC - M135L

High stand platform 03/2011 08 . O 1 O'B
2026428-->
No. [ Spare part Qty. Description Dimension

1 YE53013 2 Washer d=17 d=30
2 YES51038 4 Screw M3x16 DIN84
3 YE50116 14 Cheese-head screw M5x30 DIN912
4 YE50058 4 Cheese-head screw M6x25 DIN 912
5 YE50059 14 Cheese-head screw M6x50 DIN 912
6 YE50165 2 Cheese-head screw M8x100 DIN912
7 YE50021 1 Hexagon screw M10x60 DIN931 8.8
8 YE50019 2 Hexagon screw M10x25 DIN933
9 YE50001 2 Hexagon screw M12x16 DIN933
10 YE50097 4 Hexagon screw M16x35 DIN933
11 YE50026 4 Hexagon screw M6x16 DIN933
12 YE50018 2 Hexagon screw M8x16 DIN933
13 YE50011 2 Hexagon screw M8x25 DIN933 8.8
14 YE52003 6 Nut M10 DIN985 8
15 YE52013 8 Nut M16 DIN985 8.8
16 YE52014 4 Nut M6 DIN985 8
17 YE52002 7 Nut M8 DIN985 8
18 YE10197 7 Pin d=8 L=68,8
19 YE16003 8 Pin D=8 L=34
20 YE16027 6 Hand lever
21 YE16031 2 Hand lever
22 YE16055 16 Backdrop
23 YE16148 1 Hand lever
24 YE18010 1 Stirrup
25 YE19167 1 Bracket
26 YE19172 1 Bracket
27 YE19173 4 Stirrup
28 YE22073 7 Cover
29 YE23046 2 Stirrup
30 YE23064 1 Bracket
31 YE23065 1 High stand platform
32 YE23069 1 High stand platform
33 YE51028 2 Threaded rod M8x375 8.8
33 YE51060 2 Threaded rod M8x420 8.8

for AX2
34 YE53005 8 Safety washer d=5 DIN6799
35 YE54007 2 Circlip d=16 s=1 DIN471
36 YE54116 7 Circlip d=2,3 s=0,6 DIN6799
37 YE58011 8 Handle
38 YE58064 6 Hand lever 290mm
38 YE58065 2 Hand lever 250mm

Support AM
38 YE58065 3 Hand lever 250mm

Support AX2
39 YE58026 8 Cable pull
40 YE58027 8 Fork head
41 YES58036 2 Inclinometer
42 YE58159 2 Hand lever
43 YE58065 1 Hand lever 250mm
44 YE62003 2 Lock cylinder
45 YE62004 1 Overload valve
46 YE62047 1 Reversing valve
47 YE63005 1 Pressure transducer 24V
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Spare Parts Catalogue

M105L - M125L/LC - M135L
High stand platform

08.010-B 0372011

2026428-->
No. | Spare part Qty. Description Dimension
48 YE70014 1 Fitting MAV 8L R1/4
49 YE70018 4 Fitting GE 8L R1/4-ED
50 YE70034 1 Fitting WE 8L R1/4
51 YE70035 1 Fitting EL 8L
52 YE70046 1 Fitting EGE 8L R1/4-ED
53 YE70106 2 Fitting GE 20S R3/4-ED
54 YE70122 1 Fitting EW 8L
55 YE710356 1 Hydraulic pipe 20x3
56 YE710470 1 Hydraulic pipe 20x3
57 YE71084 1 Hydraulic pipe 8x1,5
58 YE71085 1 Hydraulic pipe 8x1,5
59 YE72026 1 Hose 590-A8S90-A8L
60 YE72232 1 Hose 3500-A8L-A8L
61 YE72234 1 Hose 2300-A8L-A8L
61 YE72010 1 Hose 1450-A8L90-A8L
for VG
62 YE81104 1 Horn H5 2m
63 YE81152 1 Horn H6 2m
64 YE81256 7 Plug with cable 1,5m
65 YE91006 1 Protection hose D=70 L=1500
66 YE91018 1 Protection hose D=90/80 L=2700
67 YE58098 7 Construction kit
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Spare Parts Catalogue

M105L - M125L/LC - M135L
Standing platform SCRC

CPSILON

08.020

-->1717554

No. [ Spare part Qty. Description Dimension
1 YBV019 1 Screw
2 YE53012 2 Washer d=8,4 DIN125A
3 YE53013 1 Washer d=17 d=30
4 YE51061 4 Screw M3x10 DIN7985
5 YE50082 4 Cheese-head screw M4x20 DIN912
6 YE50058 4 Cheese-head screw M6x25 DIN 912
7 YE50028 4 Cheese-head screw M6x30 DIN 912
8 YE50086 2 Cheese-head screw M8x20 DIN912
9 YE50013 2 Cheese-head screw M8x55 DIN912
10 YE50001 6 Hexagon screw M12x16 DIN933
11 YE50026 2 Hexagon screw M6x16 DIN933
12 YE50018 1 Hexagon screw M8x16 DIN933
13 YE50003 3 Hexagon screw M8x20 DIN933
14 YE52004 6 Nut M8 DIN934 8
15 YE52013 2 Nut M16 DIN985 8.8
16 YE52005 4 Nut M4 DIN985 8
17 YE52014 6 Nut M6 DIN985 8
18 YE52002 3 Nut M8 DIN985 8
19 YE16091 6 Hand lever
20 YE18010 1 Stirrup
21 YE19173 2 Stirrup
22 YE23046 1 Stirrup
23 YE23057 1 Bracket
24 YE23065 1 High stand platform
25 YES51005 1 Hexagon screw M8x25 H 1125
26 YE54007 1 Circlip d=16 s=1 DIN471
27 YE58001 2 Grease nipple M10x1
28 YE58011 6 Handle
29 YE58036 1 Inclinometer
30 YE62002 2 Pretension valve 15 bar
31 YE64012B 1 Radio remote control 6X /L2
31 YE64013 1 Radio remote control 2XYZ
31 YEG64014 1 Radio remote control 3XY
31 YE64015B 1 Radio remote control X/ L2
31 YE64019 1 Radio remote control 2XY1XYZ

see page 10.020

32 YE67016A 1 Filter
32 YBD125 1 Seal kit
32 YE67054 1 Filter element
33 YE70001 1 Fitting GE 12L R3/8-ED
34 YE70040 1 Fitting EGE 12L R3/8-ED
35 YE70088 4 Fitting GE 6L M10x1 KEG
36 YE70103 1 Fitting GE 18L R1-ED
37 YE72143 2 Hose 1400-A6L90-A6L
38 YE72284 2 Hose 380-A12L- A12L
39 YE79019 2 Pipe clip D=20
40 YE81152 1 Horn H6 2m
41 YE91001 1 Protection hose D=102 L=1600
42 YE61051 4 Hand lever 155L3450
43 YE80110 1 Electric kit
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CPSILON

Spare Parts Catalogue

M105L - M125L/LC - M135L
Standing platform SCRCD 06/2012 08030

1717554-->1821152

No. [ Spare part Qty. Description Dimension

1 YBKO099 2 Construction kit

for RX39,SRX39
1 YBK099 1 Construction kit

for RX47,RX41,SRX47
1 YBK100 1 Construction kit

for RX47,RX41,SRX47
2 YBV019 1 Screw
3 YE53041 1 Washer 26.4 DIN125A
4 YE53012 10 Washer d=8,4 DIN125A
5 YE53010 3 Washer d=10,5 DIN125A
6 YE53013 1 Washer d=17 d=30
7 YE51058 2 Screw M4x12 DIN7991
8 YE51061 4 Screw M3x10 DIN7985
9 YE50061 13 Cheese-head screw M4x16 DIN 912
10 YE50082 2 Cheese-head screw M4x20 DIN912
11 YE50085 6 Cheese-head screw M4x25 DIN912
12 YE50057 2 Cheese-head screw M6x10 DIN 912
13 YE50047 1 Cheese-head screw M6x20 DIN912
14 YE50058 7 Cheese-head screw M6x25 DIN 912
15 YE50028 4 Cheese-head screw M6x30 DIN 912
16 YE50059 1 Cheese-head screw M6x50 DIN 912
17 YE50081 9 Cheese-head screw M6x60 DIN912
18 YE50086 4 Cheese-head screw M8x20 DIN912
19 YE50060 4 Cheese-head screw M8x40 DIN 912
20 YE51059 2 Winding pin M6x10 DIN913
21 YE50034 3 Hexagon screw M8x70 DIN931 8.8
22 YE50024 2 Hexagon screw M10x14 DIN933
23 YE50015 2 Hexagon screw M10x30 DIN933
24 YE50001 2 Hexagon screw M12x16 DIN933
25 YE50097 4 Hexagon screw M16x35 DIN933
26 YE50026 2 Hexagon screw M6x16 DIN933
27 YE50038 2 Hexagon screw M8x10 DIN933
28 YE50018 13 Hexagon screw M8x16 DIN933
29 YE50003 4 Hexagon screw M8x20 DIN933
30 YE50128 4 Hexagon screw M8x35 DIN933
31 YE52015 1 Nut M6 DIN934 8
32 YE52003 3 Nut M10 DIN985 8
33 YE52013 6 Nut M16 DIN985 8.8
34 YE52005 6 Nut M4 DIN985 8
35 YE52014 10 Nut M6 DIN985 8
36 YE52002 6 Nut M8 DIN985 8
37 YE53039 2 Washer d=10 S=0.5 DIN988
38 YE10196 1 Pin d=10 L=64
39 YE10198 2 Pin d=8,4 L=7,7
40 YE10202 1 Pin d=12 L=39,7
41 YE10203 1 Pin d=10 L=19,1
42 YE16003 4 Pin D=8 L=34
43 YE16127 4 Bearer
44 YE18010 1 Stirrup
45 YE18090 1 Cover
46 YE18094 2 Protection
47 YE19128 2 Bracket
48 YE19173 2 Stirrup
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Spare Parts Catalogue

M105L - M125L/LC - M135L
Standing platform SCRCD
1717554-->1821152

08.030  o06/2012

No. [ Spare part Qty. Description Dimension
49 YE19202 1 Bracket
50 YE19213 1 Bracket
51 YE19214 1 Lever
for BK099
51 YE19226 1 Lever
for BK100
52 YE19216 1 Cover
53 YE19221 2 Lever
54 YE19224 1 Gear wheel
55 YE19225 1 Bracket
56 YE19227 1 Bracket
57 YE19228 1 Bracket
58 YE19229 1 Bracket
59 YE19232 1 Gear wheel
60 YE19235 2 Gear wheel
61 YE23046 1 Stirrup
62 YE23074 1 High stand platform
63 YE23075 1 Bracket
64 YE23076 1 Bracket
65 YE23077 1 Protection plate
66 YE23078 1 Bar grate
67 YE23079 1 Protection plate
68 YE23080 1 Bracket
69 YE53005 6 Safety washer d=5 DIN6799
70 YE53031 2 Washer d=4,3 d1=9 h=0,8
71 YE54005 1 Circlip d=12 s=1 DIN471
72 YE54007 1 Circlip d=16 s=1 DIN471
73 YE54018 1 Circlip d=10 s=1 DIN471
74 YE55015 1 Spring
75 YE57002 2 Bearing d=12 D=28 B=8
76 YE57013 1 Bearing d=10 D=26 B=8
77 YE58001 2 Grease nipple M10x1
78 YE58026 4 Cable pull
79 YE58027 4 Fork head
80 YE58036 1 Inclinometer
81 YES58049 4 Hand lever 250mm
82 YE61163 6 Lever support
83 YE61164 6 Hand lever
84 YE64012B 1 Radio remote control 6X /L2
85 YE67016A 1 Filter
85 YBD125 1 Seal kit
85 YE67054 1 Filter element
86 YE70088 4 Fitting GE 6L M10x1 KEG
87 YE72143 2 Hose 1400-A6L90-A6L
88 YE79008 2 Pipe clip D=12
89 YE79012 3 Plate
89 YE79016 2 Plate
90 YE79013 12 Hose clip
91 YE79014 6 Hose clip
92 YE81098 9 Limit switch
93 YE81099 3 Roller tappet
94 YE81104 1 Horn H5 2m
95 YE81142 6 Roller tappet
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M105L - M125L/LC - M135L
Standing platform SCRCD 06/2012 08030
1717554-->1821152

No. | Spare part Qty. Description Dimension
96 YE81143 6 Roller lever
97 YE81152 1 Horn H6 2m
98 YE81245 1 Encoder
99 YE81258 1 Revolving light
100 YE91006 1 Protection hose D=70 L=1500
101 YE91016 2 Protection hose D=90/80 L=1500
102 YE61104 4 Spring housing, cpl.
103 YE61024 4 Hand lever
104 YE61105 1 Main relief valve
105 YE61025 4 Lever bearing
106 YE19228X 1 Bracket
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Spare Parts Catalogue

M105L - M125L/LC - M135L
Standing platform SCRCD

CPSILON

08.030-A

1821152-->
No. [ Spare part Qty. Description Dimension

1 YBKO099 2 Construction kit

for RX39,SRX39
1 YBK099 1 Construction kit

for RX47,RX41,SRX47
1 YBK100 1 Construction kit

for RX47,RX41,SRX47
2 YBV019 1 Screw
3 YE53041 1 Washer 26.4 DIN125A
4 YE53012 10 Washer d=8,4 DIN125A
5 YE53010 3 Washer d=10,5 DIN125A
6 YE53013 1 Washer d=17 d=30
7 YE51058 2 Screw M4x12 DIN7991
8 YE51038 4 Screw M3x16 DIN84
9 YE50061 13 Cheese-head screw M4x16 DIN 912
10 YE50082 2 Cheese-head screw M4x20 DIN912
11 YE50085 6 Cheese-head screw M4x25 DIN912
12 YE50057 2 Cheese-head screw M6x10 DIN 912
13 YE50047 1 Cheese-head screw M6x20 DIN912
14 YE50058 7 Cheese-head screw M6x25 DIN 912
15 YE50028 4 Cheese-head screw M6x30 DIN 912
16 YE50059 1 Cheese-head screw M6x50 DIN 912
17 YE50081 9 Cheese-head screw M6x60 DIN912
18 YE50086 4 Cheese-head screw M8x20 DIN912
19 YE50060 4 Cheese-head screw M8x40 DIN 912
20 YE51059 2 Winding pin M6x10 DIN913
21 YE50034 3 Hexagon screw M8x70 DIN931 8.8
22 YE50024 2 Hexagon screw M10x14 DIN933
23 YE50015 2 Hexagon screw M10x30 DIN933
24 YE50001 2 Hexagon screw M12x16 DIN933
25 YE50097 4 Hexagon screw M16x35 DIN933
26 YE50026 2 Hexagon screw M6x16 DIN933
27 YE50038 2 Hexagon screw M8x10 DIN933
28 YE50018 13 Hexagon screw M8x16 DIN933
29 YE50003 4 Hexagon screw M8x20 DIN933
30 YE50128 4 Hexagon screw M8x35 DIN933
31 YE52015 1 Nut M6 DIN934 8
32 YE52003 3 Nut M10 DIN985 8
33 YE52013 6 Nut M16 DIN985 8.8
34 YE52005 6 Nut M4 DIN985 8
35 YE52014 10 Nut M6 DIN985 8
36 YE52002 6 Nut M8 DIN985 8
37 YE53039 2 Washer d=10 S=0.5 DIN988
38 YE10196 1 Pin d=10 L=64
39 YE10198 2 Pin d=8,4 L=7,7
40 YE10202 1 Pin d=12 L=39,7
41 YE10203 1 Pin d=10 L=19,1
42 YE16003 4 Pin D=8 L=34
43 YE16127 4 Bearer
44 YE18010 1 Stirrup
45 YE18090 1 Cover
46 YE18094 2 Protection
47 YE19128 2 Bracket
48 YE19150 1 Bracket
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M105L - M125L/LC - M135L

08030'A 08/2012 Standing platform SCRCD
1821152-->
No. [ Spare part Qty. Description Dimension
49 YE19155 1 Bracket
50 YE19173 2 Stirrup
51 YE19202 1 Bracket
52 YE19213 1 Bracket
53 YE19214 1 Lever
for BK099
53 YE19226 1 Lever
for BK100
54 YE19216 1 Cover
55 YE19221 2 Lever
56 YE19224 1 Gear wheel
57 YE19227 1 Bracket
58 YE19228 1 Bracket
59 YE19232 1 Gear wheel
60 YE19235 2 Gear wheel
61 YE23046 1 Stirrup
62 YE23074 1 High stand platform
63 YE23075 1 Bracket
64 YE23076 1 Bracket
65 YE23077 1 Protection plate
66 YE23078 1 Bar grate
67 YE23079 1 Protection plate
68 YE23080 1 Bracket
69 YE53005 6 Safety washer d=5 DIN6799
70 YE53031 2 Washer d=4,3 d1=9 h=0,8
71 YE54005 1 Circlip d=12 s=1 DIN471
72 YE54007 1 Circlip d=16 s=1 DIN471
73 YE54018 1 Circlip d=10 s=1 DIN471
74 YE55015 1 Spring
75 YE57002 2 Bearing d=12 D=28 B=8
76 YE57013 1 Bearing d=10 D=26 B=8
77 YE58001 2 Grease nipple M10x1
78 YE58026 4 Cable pull
79 YE58027 4 Fork head
80 YE58036 1 Inclinometer
81 YES58049 4 Hand lever 250mm
82 YE61163 6 Lever support
83 YE61164 6 Hand lever
84 YE64012B 1 Radio remote control 6X /L2
85 YE67016A 1 Filter
85 YBD125 1 Seal kit
85 YE67054 1 Filter element
86 YE70088 4 Fitting GE 6L M10x1 KEG
87 YE72143 2 Hose 1400-A6L90-A6L
88 YE79008 2 Pipe clip D=12
89 YE79012 3 Plate
89 YE79016 2 Plate
90 YE79013 12 Hose clip
91 YE79014 6 Hose clip
92 YE81098 9 Limit switch
93 YE81099 3 Roller tappet
94 YE81104 1 Horn H5 2m
95 YE81142 6 Roller tappet
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Spare Parts Catalogue
M105L - M125L/LC - M135L

Standing platform SCRCD 08/2012 08030'A
1821152-->
No. | Spare part Qty. Description Dimension
96 YE81143 6 Roller lever
97 YE81152 1 Horn H6 2m
98 YE81245 1 Encoder
99 YE81258 1 Revolving light
100 YE81340 1 Inductive switch 4m
101 YE91006 1 Protection hose D=70 L=1500
102 YE91016 2 Protection hose D=90/80 L=1500
103 YE61104 4 Spring housing, cpl.
104 YE61024 4 Hand lever
105 YE61105 1 Main relief valve
106 YE61025 4 Lever bearing
107 YE19228X 1 Bracket
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Spare Parts Catalogue
M105L - M125L/LC - M135L

CPSILON

Standing platform CLASSIC 11/2012 08 . 040
No. [ Spare part Qty. Description Dimension

1 YBK107 2 Hand lever
2 YBK121 1 Hand lever
3 YE53013 2 Washer d=17 d=30
4 YE50061 4 Cheese-head screw M4x16 DIN 912
5 YE50082 4 Cheese-head screw M4x20 DIN912
6 YE50116 2 Cheese-head screw M5x30 DIN912
7 YE50059 2 Cheese-head screw M6x50 DIN 912
8 YE50021 2 Hexagon screw M10x60 DIN931 8.8
9 YE50019 4 Hexagon screw M10x25 DIN933
10 YE50097 4 Hexagon screw M16x35 DIN933
11 YE50038 2 Hexagon screw M8x10 DIN933
12 YE50018 2 Hexagon screw M8x16 DIN933
13 YE50011 2 Hexagon screw M8x25 DIN933 8.8
14 YE52003 6 Nut M10 DIN985 8
15 YE52013 8 Nut M16 DIN985 8.8
16 YE52005 4 Nut M4 DIN985 8
17 YE52002 7 Nut M8 DIN985 8
18 YE10197 1 Pin d=8 L=68,8
19 YE16003 24 Pin D=8 L=34
20 YE16027 6 Hand lever
21 YE16055 48 Backdrop
22 YE16141 1 Hand lever
23 YE16143 1 Hand lever
24 YE16149 1 Hand lever
25 YE16150 1 Hand lever
26 YE19136 1 Bracket
27 YE19137 1 Bracket
28 YE19167 1 Bracket
29 YE19172 1 Bracket
30 YE19173 4 Stirrup
31 YE22073 1 Cover
32 YE23046 2 Stirrup
33 YE23064 1 Bracket
34 YE23065 1 High stand platform
35 YE23069 1 High stand platform
36 YE51060 3 Threaded rod M8x420 8.8

AM
36 YE51060 38 Threaded rod M8x420 8.8

for AX2
37 YE53005 24 Safety washer d=5 DIN6799
38 YE53037 2 Circlip d=10 DIN6799
39 YE54007 2 Circlip d=16 s=1 DIN471
40 YE55012 1 Spring
41 YE58001 1 Grease nipple M10x1
42 YE58011 10 Handle
43 YES58064 Hand lever 290mm
44 YES58065 2 Hand lever 250mm

AM
44 YE58064 4 Hand lever 290mm

for AX2
45 YES58025 2 Hand lever 290mm
46 YE58026 8 Cable pull
47 YE58027 8 Fork head
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